
Western Kentucky University
TopSCHOLAR®

Breckinridge County Industrial Reports for Kentucky Counties

1988

Industrial Resources: Breckinridge County
Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/breckinridge_cty

Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Breckinridge County by an authorized
administrator of TopSCHOLAR®. For more information, please contact topscholar@wku.edu.

Recommended Citation
[...]
The Green River Parkway, another of Kentucky's multi-lane toll roads, is
37 miles southwest of Hardinsburg via AA'-rated Kentucky 261 and
"AAA'-rated Kentucky 69.

Highway improvement projects currently under way in Breckinridge
County include construction of by-passes around Hardinsburg and Cloverport;
and reconstruction and widening of U.S. Highway 60 from the by-pass at
Hardinsburg east to Irvington.

10



Truck Service

ARA/Smith's*

Jones Truck Lines, Inc.*

Majors Transit, Inc.*

Manning Motor Express, Inc.*
Overnite Transportation Company*
Robbins Motor Express, Inc.* (T)

(T) Terminal in Hardinsburg.
* Interstate and intrastate service

Source: American Motor Carrier Directory, Fall 1987; Breckinridge County
Industrial and Economic Development Foundation, Inc.

HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM

HARDINSBURG, KENTUCKY, TO SELECTED MARKET CENTERS

City
Highway
Miles

Delivery
Time

TL City
Highway
Miles

Delivery
Time

TL

Atlanta, GA 388 2 Los Angeles, CA 2,100 6

Baltimore MD 664 3 Louisville, KY 66 1

Birmingham, AL 342 2 Nashville, TN 146 1

Chicago, IL 358 2 New Orleans, LA 663 3

Cincinnati, OH 167 1 New York, NY 814 5

Cleveland, OH 411 2 Pittsburgh, PA 454 1

Detroit, MI 426 3 St. Louis, MO 255 1

Knoxville, TN 307 2

Note: Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.

Sources: Rand McNally Deluxe Motor Carriers' Road Atlas, 1987. Official
Kentucky Mileage Map, 1980. Delivery time - Overnite Transportation Company,
P. O. Box 99308, Louisville, Kentucky.

11



Air

Local

Location:

Runways:
Length:

Traffic

Control:

Lighting:
Services:

Breckinridge County Airport
1 mile east of Hardinsburg
3 paved
3,500 feet

Wind sock

Sunset to sunrise, rotating beacon
Tie-downs

Location:

Runways:

Length:
Traffic

Control:

Lighting;

Services:

Air Freight
Service:

Air Express Service

Nearest Scheduled Commercial Airline Service*

Standiford Field

4 miles southeast of center of Louisville, Kentucky;
70 miles northeast of Hardinsburg

2 paved
10,000 feet; 7,250 feet

Control Tower

Runways, obstructions, beacon and approach; touch
down lights and center line on one runway

American Airlines, Delta, Eastern, Ozark, Piedmont,
Northeast, TWA, United, USAir, Jetstream,
Allegheny Commuter, Comair, Florida Express;
fuel - 100 and jet-A; major A & P repairs, major
Avionics repairs, APU, charter, oxygen, U.S.
Customs; taxi, car rentals, limousine,
courtesy car, public transit; Weather Bureau,
restaurant, snack bar

Air freight terminal

Several major companies offer air express services in Kentucky. These
companies provide a quick means of shipping small to medium-sized packages
expeditiously.

Water

The Ohio River forms the north-northwestern boundary of Breckinridge
County. Hardinsburg is located 47 miles east of Owensboro, Kentucky, where a
riverport is maintained. The Owensboro Riverport Authority operates the
riverport facility on a 50-acre site at Ohio River Mile 759.

*  Commuter air carrier service is provided by Allegheny Commuter and
Northwest Air Link at the Owensboro-Daviess County Airport which is located 3
1/2 miles west-south-west of Owensboro, Kentucky; 51 miles west of Hardinsburg.

12



POWER AND FUEL

Electricity

Company serving Breckinridge County - Meade County Rural Electric
Cooperative Corporation

Source of power - Big Rivers Electric Corporation
For industrial rates contact:

Meade County RECC
P. O. Box 367

Brandenburg, Kentucky 40108
(502) 422-2162

Natural Gas

Company serving Hardinsburg - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 26-inch (supplier); 2-inch (distributor)
Distribution mains - 2 and 3 inches

Distribution pressure - Up to 35 psi
Btu content - 1,000 per cubic foot
Specific gravity - .60
For rates and supplies contact:

Western Kentucky Gas Company
311 West 7th Street

Owensboro, Kentucky 42301
(502) 685-8067

Company serving Cloverport - Western Kentucky Gas Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 6-inch (supplier); N/A (distributor)
Distribution mains - 2 to 6 inches

Distribution pressure - Up to 30 psi
Btu content - 1,000 per cubic foot
Specific gravity - .60
For rates and supplies contact:

Western Kentucky Gas Company
311 West 7th Street

Owen.sboro, Kentucky 42301
(502) 685-8067

13



Company serving Irvington - Valley Gas, Inc.
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 30 and 26 inches (supplier); 3 inches

(distributor)

Distribution mains - 2 and 4 inches

Distribution pressure - 10 to 20 psi
Btu content - 1,024 per cubic foot
Specific gravity - 0.58
For rates and supplies contact:

Valley Gas, Inc.
P. O. Box 218

irvington, Kentucky 40146
(502) 547-2455

Other Fuels

Propane

Thermogas Company
Highway 60 West
Hardinsburg, Kentucky 40143

Lyons Skelgas Company
P. O. Box 280

Hardinsburg. Kentucky 40143

Fuel oils

Distillate fuel oil -

Ashland Oil Company
Highway 261 South
Hardinsburg, Kentucky 40143

Emmick Marketing, Inc. (Chevron)
Highway 60 West
Hardinsburg, Kentucky 40143

Irvington Gas Company, Inc.
P. O. Box 55

Irvington, Kentucky 40146

Ken Stiff Oil Company
Highway 60
Garfield, Kentucky 40140

Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.

14



WATER AND SEWERAGE

Public Water Supply

Company serving Ilardinsburg - City of Hardinsburg
P. O. Box 149

Hardinsburg, Kentucky 40143
(502) 756-2213 (office)

(502) 257-2484 (plant)
Source - Rough River Reservoir
Treatment plant capacity - 1,000,000 gallons per day
Average daily consumption - 350,000 gallons
Peak daily consumption - 550,000 gallons
Treatment processes - Rapid mix, coagulation, flocculation, filtration,

chlorination, fluoridation

Storage capacity - 700,000 gallons, including clear well
Size lines - 2 through 10 inches
Water pressure - 50 to 80 psi

MONTHLY WATER RATES

First

Next

Next

Next

All over

2,000 gallons
3,000 gallons
5,000 gallons

10,000 gallons
20,000 gallons

$8.00 (Minimum)

3.50 per M gallons
2.80 per M gallons
2.00 per M gallons
1.60 per M gallons

Minimum Monthly Charges for First 2,000 Gallons Used -

3/4-inch meter -

1-inch meter -

1/2-inch meter -

2-inch meter -

3-inch meter -

$ 8.00

10.50

12.50

25.00

40.00

Tap-on charge:

3/4-inch meter - $300

Larger than 3/4-inch meter - $300, plus cost of meter

15



Company serving Cloverport - Cloverport Water & Sewer Department*
227 West Main Street

Cloverport, Kentucky 40111-1399
(502) 788-6487

Source - 2 wells; each has a pumping capacity of 300 gpm
Treatment plant capacity - 350,000 gallons per day
Average daily consumption - 139,450 gallons
Peak daily consumption - 262,000 gallons
Treatment processes - Aeration, chlorination, fluoridation
Storage capacity - 370,000 gallons, including clear well
Size lines - 4 through 10 inches
Water pressure - 78 to 94 psi

MONTHLY WATER RATES

Inside City

First

Next

Next

Next

2,000 gallons
3,000 gallons
5,000 gallons

$8.00

3.00

2.75

15,000 gallons
All over

2.50

25,000 gallons 1.60

(Minimum)

per M gallons
per M gallons
per M gallons
per M gallons

Outside City

125 percent of inside city rates

Tap-on charge:

3/4-inch meter - $150

Larger than 3/4-inch meter - Cost of labor and materials

%

• The Cloverport Water and Sewer Department is planning to construct 20 miles
of water line to serve western Breckinridge County and eastern Hancock County.
The $1.2 million project is scheduled for completion in late 1988.

16



Company serving Irvington - Irvington Water System*
P. O. Box 374

Irvington, Kentucky 40146
(502) 547-3835 (office)

(502) 547-6336 (plant)
Source - 420 gpm wells
Treatment plant capacity - 240,000 gallons per day
Average daily consumption - 130,000 gallons
Peak daily consumption - 180,000 gallons
Treatment processes - Coagulation, flocculation, sedimentation,

filtration, chlorination, fluoridation

Storage capacity - 238,500 gallons, including clear well
Size lines - 3/4 through 8 inches
Water pressure - 52 to 68 psi

MONTHLY WATER RATES

Inside City

First 2,000 gallons $7.58 (Minimum)

Next 3,000 gallons 2.32 per M gallons
Next 5,000 gallons 1.96 per M gallons
All over 10,000 gallons 1.72 per M gallons

Outside City

First 2,000 gallons $11.08 (Minimum)

Next 3,000 gallons 3.37 per M gallons
Next 5,000 gallons 2.86 per M gallons
All over 10,000 gallons 2.54 per M gallons

Tap-on charge:

3/4-inch meter - $250, plus $100 for road crossing when
necessary

Larger than 3/4-inch meter - Cost of labor and materials
A $50.00 meter deposit is required for both residential and
commercial customers.

•  In joint cooperation with the city of Irvington, the city of Hardinsburg is
designing a 12.5-mile water main extension to Irvington and constructing a
200,000-gallon water storage tank. Irvington city officials have entered into an
agreement with the Hardinsburg Water Department to purchase treated water
from Hardinsburg and then distribute the water to the customers in Irvington.
Total cost of the project is estimated at $1,000,000 and is scheduled for
completion by mid-1988.

17



Raw Water

Surface water sources - Ohio River, Rough River, Rough River Lake,
Tules Creek, Hardins Creek, Sinking Creek, Clover Creek and its
Beech and Tar Forks

Average discharge - Ohio River at Louisville, Kentucky - 115,800 cfs
(57 years, USGS); Rough River near Dundee, Kentucky - 1,072 cfs
(46 years USGS, unadjusted)

Expected ground water yield - 500 to 1,000 gpm along the Ohio River;
50 to 200 gpm along a narrow strip from southwest to northeast
Breckinridge County; 5 to 50 gpm at eastern and southwestern
boundaries of the county; 5 gpm or less in the remainder of the
county

Sewerage

Company serving Hardinsburg - Hardinsburg Waste Water Plant*
P. O. Box 149

Hardinsburg, Kentucky 40143
(502)756-2213

Design capacity - 200,000 gallons per day
Average daily flow - At capacity
Type of treatment - Primary and secondary
Treatment processes - Grit removal, primary sedimentation, trickling

filter, secondary sedimentation, chlorination, anaerobic digestor,
sludge drying beds

Treated effluent discharged into - Hardins Creek
Size of sanitary mains - 4 through 12 inches
Monthly rates - 40 percent of monthly water bill
Tap-on charge: $100

*  The city of Hardinsburg is in the process of constructing a new
732,000-gallon-per-day wastewater treatment plant. The $3,300,000 facility will
use an extended aeration treatment process. Completion date is scheduled for
mid-1989.

18



Company serving Cloverport - Cloverport Water and Sewer Department*
227 West Main Street

Cloverport, Kentucky 40111-1399
(502)788-6487

Design capacity - 200,000 gallons per day
Average daily flow - 146,000 gallons
Type of treatment - Primary and secondary
Treatment processes - Screening, grit removal, extended aeration,

chlorination, aerobic digester, sludge drying beds, sludge
holding tank

Treated effluent discharged into - Ohio River
Size of sanitary mains - 4, 6, and 8 inches
Size of storm mains - 8 through 32 inches
Monthly rates - Based on water usage; minimum bill - $4.70 for first

2,000 gallons used; $2.35 for each additional 1,000 gallons used;
a surcharge of $3.80 is assessed to each monthly bill

Tap-on charge: $150

Irvington

Construction of a wastewater treatment facility for the city of Irvington
is expected to begin in mid-1988. The $2,500,000 project will include a
144,000-gallon-per-day tertiary treatment plant and a small diameter collection
system.

* The Cloverport Water and Sewer Department recently completed a $775,000
sewer line extension project. Two new lift stations were constructed as well. The
entire city is now served by the sewerage system.

19



CLIMATE

Breckinridge County

Temperature

Normal (30-year record)
Average annual 1986
Record highest, July 1954 (46-year record)
Record lowest, February 1951 {46-year record)
Normal healing degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

55.70

57.00

105.00

-23.00

4,729

degrees
degrees
degrees
degrees

Precipitation

Normal (30-year record)
Mean annual snowfall (30-year record)
Total precipitation 1986
Mean number days precipitation (.01 inch or more)
(46-year record)

Mean number days thunderstorms (46-year record)

Prevailing winds (through 1963)

Relative Humidity (25-year record)

41.55 inches

14.10 inches

37.68 inches

115.70

45.10

South-Southwest

Midnight
6 a.m.

Noon

6 p.m.

78 percent
81 percent
59 percent

62 percent

Source: U.S. Department of Commerce, Environmental Science Services
Administration, Climatological Data, 1986. Station of record: Evansville,
Indiana.

20



LOCAL GOVERNMENT

Structure

In Hardinsburg, Cloverport and Irvington, each city elects a mayor to
serve a four-year term and six council members to serve two-year terms.

Breckinridge County is served by a county judge/executive and six
magistrates. Each holds a four-year term.

Planning and Zoning

City agency - Hardinsburg Planning and Zoning Commission
Zoning enforced - Within the city of Hardinsburg
Subdivision regulations enforced - Within the city of Hardinsburg
Local codes enforced - None

Mandatory state codes enforced - Kentucky Plumbing code, National
Electric Code, Kentucky Boiler Regulations eind Standards, Kentucky
Building Code (modeled after BOCA code)

City agency - Cloverport Planning and Zoning Commission
Zoning enforced - Within the city of Cloverport
Subdivision regulations enforced - Within the city of Cloverport
Local codes enforced - None

Mandatory state codes enforced - Kentucky Plumbing code. National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

City agency - Irvington Planning and Zoning Commission
Zoning enforced - Within the city of Irvington
Subdivision regulations enforced - Within the city of Irvington
Local codes enforced - Building and housing
Mandatory state codes enforced - Kentucky Plumbing code. National

Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Local Fees and Licenses

The city of Hardinsburg levies license fees on various types of businesses
ranging from $25 to $100; in addition, a fee of $10 is charged for automobile
stickers. The city of Cloverport also requires several types of businesses to pay
a license fee ranging from $20 to $30 annually; and a $10 fee is charged for
automobile stickers. The city of Irvington charges businesses $15 annually for a
license fee; and $10 annually for both an automobile sticker and unloading
license.

A 3 percent tax is levied on utilities receipts for schools in Breckinridge
County. Tax is paid by all consumers of utilities as an add-on to the utilities
bills. Exempted are receipts from utilities services that are resold and the
receipts from the sale of energy or energy producing fuels that exceed 3
percent of the cost of production in manufacturing, processing, mining or
refining.

21



State and Local Property Taxes

All property in Kentucky, except items exempted by the state conBtitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1986

Cloverport/
Breckinridge

Cloverport/
Cloverport

Hardinsburg County Schools Schools

Land and Buildings $0,940 $0,747 $1,077

Manufacturing
0.150Machinery 0.150 0.150

Pollution Control

Equipment 0.150 0.150 0.150

Inventories
0.001Raw materials 0.001 0.001

Goods in Process 0.001 0.001 0.001

Finished Goods 0.765 0.560 0.890

Automobiles & Trucks 1.191 1.040 1.370